
 
 

 

Evaluation of Contaminant Removal Through Soil Aquifer Treatment by a Lab Scale Soil 

Column Experiment Including a Trace Contaminant Spike Test 

Thomas Michael Dziura 

Thesis submitted to the faculty of the Virginia Polytechnic Institute and State University 

In partial fulfillment of the requirements of the degree of 

Master of Science 

In 

Environmental Science and Engineering 

Mark A. Widdowson 

Charles B. Bott 

William R. Knocke 

May 1st, 2020 

Blacksburg, Virginia 

Keywords: indirect potable reuse, soil aquifer treatment, soil columns, managed aquifer recharge 

Copyright 2020, Thomas Dziura 

  



 
 

 

Evaluation of Contaminant Removal Through Soil Aquifer Treatment by a Lab Scale Soil 
[...]
Figure 24: Breakthrough curves of carbamazepine compared to bromide on the 3-day (left) and 1-month 
(right) column effluents .............................................................................................................................. 55 
Figure 25: Breakthrough curves of Dilantin compared to bromide on the 3-day (left) and 1-month (right) 
column effluents ......................................................................................................................................... 56 
Figure 26: Breakthrough curves of DEET compared to bromide on the 3-day (left) and 1-month (right) 
column effluents ......................................................................................................................................... 57 
Figure 27: Breakthrough curves of cotinine compared to bromide on the 3-day (left) and 1-month (right) 
column effluents ......................................................................................................................................... 58 
Figure 28: Breakthrough curves of atenolol compared to bromide on the 3-day (left) and 1-month (right) 
column effluents. ........................................................................................................................................ 59 
Figure 29: Concentration of sucralose in the influent, 3-day, and 1-month effluents of the spiked 
columns during Phase 2 of testing. 3D and 1M data time shifted 3 days and 33 days respectively, to 
correct for travel time. ................................................................................................................................ 60 
Figure 30: Average concentration of sucralose in the influent, 3-day, and 1-month effluents of the spiked 
set of columns during Phase 2 of testing. ................................................................................................... 61 
Figure 31: Concentration of TCEP in the influent, 3-day, and 1-month effluents of the spiked columns 
during Phase 2 of testing. 3D and 1M data time shifted 3 days and 33 days respectively, to correct for 
travel time. .................................................................................................................................................. 62 
Figure 32: Average concentration of TCEP in the influent, 3-day, and 1-month effluents of the spiked set 
of columns during Phase 2 of testing. ......................................................................................................... 63 
Figure 33: Average concentration of arsenic in the influent, 3-day, and 1-month effluents of the spiked 
set of columns during Phase 2 of testing. ................................................................................................... 64 
Figure 34: Concentrations of arsenic in the influent, 3-day, and 1-month effluents of the spiked columns 
during Phase 2 of testing. 3D and 1M data time shifted 3 days and 33 days respectively, to correct for 
travel time. .................................................................................................................................................. 65 
Figure 35: Concentration of iron in the influent, 3-day, and 1-month effluents during Phase 2 of testing. 
3D and 1M data time shifted 3 days and 33 days respectively, to correct for travel time. ....................... 67 
Figure 36: Average concentration of total iron in the influent, 3-day, and 1-month effluents of the spiked 
set of columns during Phase 2 of testing. ................................................................................................... 68 
Figure 37: Concentration of sulfate in the influent, 3-day, and 1-month effluents during Phase 2 of 
testing. 3D and 1M data time shifted 3 days and 33 days respectively, to correct for travel time. .......... 68 
Figure 38: Average concentration of sulfate in the influent, 3-day, and 1-month effluents of the spiked 
set of columns during Phase 2 of testing. ................................................................................................... 69 
Figure 39: Sieve analysis performed on aquifer material prior to installation in soil columns .................. 83 



x 
 

Figure 40: Comparison of 1-dimensional advection-dispersion model to experimental bromide data. 
Porosity: 0.38; Dispersivity: 0.3ft ................................................................................................................ 84 
Figure 41: Comparison of 1-dimensional advection-dispersion model to experimental bromide data. 
Porosity: 0.36; Dispersivity: 1ft ................................................................................................................... 85 
Figure 42: Concentration of arsenic in SWIFT water, deionized water, SWIFT water with 200mg/L added 
bromide (NaBr), and SWIFT water with 2g/L added chloride (NaCl) after addition to aquifer media. Tests 
were performed in buckets, separate from column experiment. .............................................................. 89 
  



xi 
 

Tables 

Table 1: SWIFT Program TOC and TN Limits .............................................................................. 5 

Table 2: List of non-regulatory performance indicators chosen by the SWIFT program to 

evaluate removal of CECs .............................................................................................................. 5 

Table 3: Field and lab instruments and methods used in the course of this study ........................ 29 

Table 4: Solid phase TOC concentrations of the four columns .................................................... 35 

Table 5: Average TOC, UVT-254, and SUVA for the influent, 3-day, and 1-month effluents of 

both sets of columns during Phase 1 of testing. ............................................................................ 36 

Table 6: List of Pre-Spike Influent CEC detections ..................................................................... 45 

Table 7: List of spiked CECs during Phase 2 of testing. Background concentration indicates 

compounds detected before spiking. Influent concentrations 1, 2, and 3 were sampled on the 1st, 

15th, and 29th days of spiking respectively. Analysis of 1,4-Dioxane and NDMA was done in-

house so more samples were able to be collected. ........................................................................ 46 

Table 8: Koc and Kow (when Koc was unavailable) values for select trace compounds of interest 

during this study. Retardation coefficient calculated from literature Koc/Kow values, column 

media porosity, density, and organic fraction. (National Center for Biotechnology Information, 

2020) ............................................................................................................................................. 47 

Table 9: Arsenic speciation test measuring oxidation states of the spike column’s effluent 

arsenic. .......................................................................................................................................... 64 

Table 10: Solid phase metal concentrations (mg/kg) of the non-spiked columns ........................ 65 

Table 11: List of 120 emerging contaminants analyzed during Phase 2 of testing. ..................... 86 

  



1 
 

INTRODUCTION 

Managed Aquifer Recharge 

Because of health concerns around the consumption of reclaimed wastewater, direct potable 

reuse, i.e. recycling of wastewater directly into the potable water system without dilution or 

additional environmental barriers, is not yet a widely accepted strategy. Managed aquifer 

recharge (MAR) is one strategy of introducing an environmental barrier into the water reuse 

cycle. MAR projects involve either surface spreading (Fox et al., 2001; Zhou et al., 2009; 

Schmidt et al., 2012; Laws et al., 2011; Valhondo et al., 2015) or direct injection into an aquifer 

in order to replenish the supply of groundwater. The quality of the water varies greatly from 

project to project, ranging from raw wastewater, to treated wastewater, and advanced treated 

wastewater. Often, MAR is used to store treated drinking water in areas that have seasonally 

variable sources of fresh water. This practice is referred to as aquifer storage and recovery 

(ASR). 

For water reuse, the US EPA recommends filtration and disinfection of treated wastewater for 

surface spreading operations but an additional advanced oxidation step for direct injection. In 

California, conventional filtration and disinfection are required for surface spreading, whereas 

reverse osmosis (RO) and advanced oxidation are required as pretreatment prior to direct 

injection (DDW, 2015). This additional required treatment is attributed to the utilization of the 

vadose zone during surface spreading which is where the bulk of pathogen and organic 

contaminant removal occurs (National Research Council, 1998). Because the vadose zone 

provides additional treatment at little cost, wastewater reuse projects utilizing direct injection, 

e.g. Orange County Water District’s Groundwater Replenishment System, have been relatively 

rare and have utilized RO in their treatment process (US EPA, 2017). 



2 
 

So far little research has focused on the removal of contaminants by soil aquifer treatment in 

saturated conditions that would otherwise be well removed by RO, e.g. pharmaceuticals and 

perfluorinated compounds. Additionally, some nutrients that are removed by RO could 

contribute to the growth of a microbiological community capable of degrading trace compounds. 

SWIFT Project Overview 

The Sustainable Water Initiative for Tomorrow (SWIFT) project is an indirect potable water 

reuse project with the goal of replenishing the Potomac Aquifer System (PAS). Hampton Roads 

Sanitation District (HRSD) plans to build advanced water treatment systems at five of its existing 

wastewater treatment plants. The advanced water treatment plants will treat wastewater to 

potable standards before injecting the treated effluent into the Potomac Aquifer. Injection into 

the aquifer, as opposed to direct potable reuse, provides multiple benefits. The Potomac Aquifer 

is a confined system that does not receive large amounts of natural recharge. Over time, 

withdrawal rates have greatly outstripped recharge rates, decreasing the overall pressure in the 

aquifer. This decreased pressure not only makes withdrawal from the aquifer more difficult, but 

also allows for saltwater intrusion as the aquifer is adjacent to the Atlantic Ocean. Additionally, 

decreasing pressure in the aquifer exacerbates the effects of land subsidence, a growing concern 

in the Tidewater region of Virginia. Recharge into the aquifer from the SWIFT project could 

help to relieve the stress put on the Potomac Aquifer by overpumping. While the planned SWIFT 

recharge capacity of 100MGD may not fully match the current withdrawal capacity in the region, 

the pressure created from injection into the aquifer could still have a substantial effect (CH2M, 

2016). 

Another additional benefit of indirect potable reuse through MAR is the additional treatment 

gained through soil aquifer treatment (SAT). SAT is the process of contaminant attenuation, 



3 
 

retardation, and removal during transport through soil. Contaminants may be removed via 

straining (turbidity and pathogens), adsorption to soil and minerals (organics and metals), or 

chemical and biological degradation (organics, disinfection byproducts, and nutrients). 

Currently, HRSD recharges water into the PAS at a 1 million gallon per day (MGD) capacity 

demonstration facility at its Nansemond Wastewater Treatment Plant (WWTP) in Suffolk, VA. 

The 1MGD advanced treatment facility uses Nansemond Treatment Plant’s secondary clarifier 

effluent as its influent water source. The advanced treatment train consists of coagulation, 

flocculation, and sedimentation followed by ozonation and biofiltration. After biofiltration, the 

water is treated by granular activated carbon (GAC) filters and ultraviolet (UV) disinfection 

before recharge via an injection well. A low dose of monochloramine (NH2Cl) is added to the 

SWIFT water to protect the recharge well from biofouling and the pH is adjusted to prevent 

corrosion of the well and metals mobilization in the aquifer. The process flow diagram for the 

SWIFT demonstration facility is shown in Figure 1. 



4 
 

 

Figure 1: Process flow diagram for the 1MGD SWIFT demonstration facility at HRSD’s 
Nansemond Treatment plant site. Chemical addition points in bold were in use during the 

testing period, non-bolded chemicals are potential addition points not in use 

The SWIFT program follows all primary maximum contaminant limits (PMCLs) set by the Safe 

Drinking Water Act (SDWA). In addition to these limits, the SWIFT program has set limits on 

total nitrogen (TN) and total organic carbon (TOC) and has set action limits for 18 non-

regulatory performance indicators (see Tables 1 and 2). Of the 18 compounds, some have public 

health concerns associated with their presence, e.g. n-nitrosodimethylamine (NDMA), 1,4-

dioxane. Other indicator compounds are representative of the effectiveness of treatment but are 

not suspected to have adverse health effects at realistic environmental concentrations, e.g. 

sucralose. 

 

 

 

POLYMER

SECONDARY 
CLARIFIERS

 

INFLUENT 
PS

POLYMER

LAS H3PO4

CHLORINE 
CONTACT TANK

SECONDARY 
EFFLUENT 48” PIPING

 

 

NaOCl
AQUIFER 

RECHARGE

NP 
REAERATION 

CHANNEL

RAPID MIX, 
FLOCCULATION & 
SEDIMENTATION

OZONE 
CONTACT 

BIOFILTER

 

GAC FEED PS

GAC 
ADSORPTION UV REACTOR

NaOH

DRAIN PS

 

EXISTING NANSEMOND TREATMENT PLANT (NP)

PILOT SKIDS

SWIFT RESEARCH CENTER PROCESS FLOW DIAGRAM

NaOCl
ACH

NaOCl

SEDIMENTATION 
SOLIDS PUMPING

CHLORINE 
CONTACT

AQUIFER 
RECHARGE 

WELL

NH2Cl NaOCl

NH2Cl NaOH

NH2Cl

O3

NH2Cl

NaOCl

TASTING 
SYSTEM 

CONTACT

NP EFFLUENT 
HOLDING POND

NP CHLORINE 
CONTACT INFLUENT

TASTING 
LOCATIONS/

LAB

NaHSO3
NaOCl



5 
 

Table 1: SWIFT Program TOC and TN Limits 

 Daily Maximum Monthly Average 

TOC 6mg/L 4mg/L 

TN 8mg/L-N 5mg/L-N 

 

Table 2: List of non-regulatory performance indicators chosen by the SWIFT program to 
evaluate removal of CECs 

 Notification/Health 
Advisory Limits 

Public Health  
1,4-Dioxane 1µg/L 
17-β-Estradiol TBD 
DEET 200µg/L 
Ethinyl Estradiol TBD 
TCEP 5µg/L 
NDMA 10ng/L 
Perchlorate 6µg/L 
PFOA+PFOS 70ng/L (combined) 
Treatment Effectiveness  
Cotinine 1µg/L 
Primidone 10µg/L 
Dilantin (Phenytoin) 2µg/L 
Meprobamate 200µg/L 
Atenolol 4µg/L 
Carbamazepine 10µg/L 
Estrone 320µg/L 
Sucralose 150mg/L 
Triclosan 2100µg/L 

 

HRSD has installed four wells on the Nansemond Treatment Plant site to monitor the potential 

transport of contaminants. The first monitoring well is located 50ft from the recharge well and is 

able to sample from 11 discrete depth ranges corresponding to similarly screened depths in the 

recharge well. The other three wells are located 400, 450, and 500ft away from the recharge well. 

They sample from the three different major divisions of the Potomac Aquifer: the Upper 



6 
 

Potomac Aquifer (UPA), Middle Potomac Aquifer (MPA), and Lower Potomac Aquifer (LPA). 

Before start of operations, the estimated travel time to the 50ft well was an average of three days 

varying by screen. The estimated travel time to the further conventional wells was on the order 

of months to years. The estimated 3-day travel time to the 50ft well was used for the design of 

the pilot-scale soil columns at SWIFT Research Center. 

SAT Project Objectives 

Soil columns were initially installed at the SWIFT pilot facility at HRSD’s York River 

Treatment Plant in 2017. The SWIFT pilot, including the soil columns, was moved to 

Nansemond Treatment Plant after the construction of the 1MGD SWIFT Demonstration Facility 

in 2018. Since that time, it has continued to operate using water from the 1MGD SWIFT facility, 

monitoring contaminant transport during SAT. While operating at York River, the columns were 

used to evaluate the transport and attenuation of chemical and biological contaminants including 

pathogens, TOC, nitrogen compounds, disinfection byproducts (DBPs), and contaminants of 

emerging concern (CECs). While the removal of bulk TOC and nitrogen compounds was well 

defined, the low influent concentration of DBPs and the variable influent concentration of CECs 

made evaluating their removal difficult. Many compounds of interest were never observed in the 

influent or observed very near detection limit, making the determination of their potential 

removal impossible (Pradhan, 2018). 

The removal of the DBPs bromate and NDMA during SAT is of particular interest as the SWIFT 

treatment train takes specific steps to either remove or prevent the formation of these 

compounds. Monochloramine is added during ozonation to inhibit bromate formation. While 

effective, monochloramine may also inhibit the advanced oxidation of certain compounds during 

ozonation, e.g. 1,4-dioxane and meprobamate, via suppression of hydroxyl radicals (Pearce, 



7 
 

2018). Monochloramine addition also effectively lowers the amount of nitrogen permitted in the 

influent to a SWIFT plant as little to no nitrogen removal is expected prior to recharge. This 

potentially increases supplemental carbon addition requirements at the upstream wastewater 

plant. NDMA, another major DBP formed during ozonation, is well removed via direct 

photolysis with UV. However, controlling UV dose based on NDMA photolysis may require 

more energy than controlling dose based on disinfection, lowering the efficiency of the overall 

treatment process. 

The main objective of this study was to evaluate the removal of relevant contaminants that were 

not observed or observed at very low concentrations in the soil column influent during normal 

operation of the pilot at York River Treatment Plant. These contaminants were not observed in 

the influent either due to absence from the York River Treatment Plant influent or due to the 

various conventional and advanced water treatment processes before injection into the soil 

columns. Additionally, this study evaluated the removal of DBPs at concentrations representing 

little to no controls on their formation and removal during advanced treatment. Evaluating the 

removal of these contaminants is important to future design of MAR reuse projects as 

contaminant concentration may vary drastically regionally, temporally, or with varying levels of 

treatment. 

LIT REVIEW 

Soil Column Studies 

Soil column studies are used to predict solute transport and attenuation in an aquifer. The most 

commonly studied parameter during soil column studies is TOC (Sharma et al., 2008). However, 

removal of several classes of contaminants including trace organic compounds (Trussell et al., 



8 
 

2018; Laws et al., 2011), nitrogen species (Fronczyk et al., 2016), and pathogens (Pradhan, 

2018) is possible in the subsurface. In addition to contaminant removal, mobilization of 

contaminants (usually metals) is also possible and has also been studied using soil columns 

(Burton et al., 2011; Lim et al., 2007). 

Column Materials and Packing 

In soil column experiments all materials used should be inert, non-corrosive, and non-sorptive. 

Column material is usually stainless steel, glass, or a non-sorptive plastic e.g. polyvinylchloride 

(PVC). The column material should not allow for light penetration to avoid enhancing 

phototrophic microbial growth as well as photolytic decay of contaminants. Another 

consideration is the type of tubing used. Hebig et al, 2014 demonstrated that certain trace 

compounds adsorb over time to flexible plastic materials, e.g. Tygon and silicone tubing. Higher 

density plastics, e.g. Teflon, High Density Polyethylene (HDPE) were found to have much less 
[...]
al., 2018 found that both strongly oxidizing and strongly reducing conditions enhanced trace 

organic degradation. The lowest degradation rates observed in this study were at weakly oxic and 

anoxic conditions. 

Hellauer et al., 2017 found that trace compounds were degraded most effectively in aerobic 

conditions where the availability of readily biodegradable organic carbon was scarce. Addition 

of recalcitrant carbon compounds, e.g. humic acids, were not found to enhance the removal of 

most trace compounds, however (Hellauer et al., 2019). Rauch-Williams et al., 2010 also 

observed the importance of oligotrophic environments to the degradation of trace organics. 



19 
 

Acclimation of a microbiological community to trace organics was also found to be important in 

this study. Over the course of three spike tests, an increased degradation of certain trace 

contaminants was observed. 

Generally, higher degradation rates of trace compounds are observed at higher initial 

concentrations and the degradation of certain compounds is not observed below a certain 

threshold concentration (Wiese et al., 2011). 

Some trace compounds, e.g. primidone, carbamazepine, show little to no degradation during 

SAT regardless of travel time or redox conditions (Trussell et al., 2018; Hellauer et al., 2017; 

Filter et al., 2017) 

Arsenic 

Arsenic is a metal contaminant sometimes found in natural sediments, regulated by the SDWA at 

a concentration of 10µg/L. It is naturally found in sediment in one of three oxidation states: 0, 

+III, and +V. While arsenic is not typically in abundance in water used for aquifer recharge, 

several different mechanisms have been reported for the mobilization of arsenic from sediment 

to groundwater during MAR. The most common of these is reduction of Fe (III) minerals 

(Ahmann et al., 1997; Bose and Sharma, 2002; Das et al., 2016; Duan et al., 2009; Gupta and 

Singh, 2019; Hassan et al., 2012; Stolze et al., 2019), as arsenic is often found either co-

occurring with or adsorbed to oxidized iron in sediment. Iron reducing conditions may be created 

by the addition of labile organic carbon, either intentionally during MAR projects, or 

unintentionally during hydrocarbon spills and leaks. The reduced iron either dissolves or has a 

lesser sorptive capacity, allowing for arsenic to dissolve and potentially mobilize downgradient 

(Burton et al., 2011).  



20 
 

Another source of arsenic is through the oxidation of pyrite (FeS2), a reduced iron mineral that 

often contains trace levels of arsenic (Darling, 2016; Rhine et al., 2008). Arsenic released from 

pyrite is initially found in the +III oxidation state (Neil et al., 2018), but may be further oxidized 

to +V. Rhine et al., 2008 isolated a bacterial species capable of both pyritic iron and arsenic 

oxidation in aerobic cultures at circumneutral pHs. This study found that most of the arsenic 

released through biological activity was in the +V oxidation state. While arsenic in the +V 

oxidation state is generally less mobile, both As (III) and (V) are potentially mobile depending 

on pH and availability of sorption sites and concentrations of coprecipitates, e.g. sulfide (Hering 

et al., 2011). 

 One oxidation product of pyrite is iron hydroxide, a mineral compound with very low solubility 

that has a large capacity for arsenic adsorption (Jang et al., 2008; Jovanovic et al., 2011; Wang 

and Mulligan, 2006). The precipitation of iron hydroxide creates sorption sites for the released 

arsenic, limiting its mobility. Therefore, under oxidizing conditions in a pyritic aquifer, the 

mobility of arsenic may be inversely dependent on the stability of iron hydroxide surfaces 

(Langner and Inskeep, 2000). When the redox condition in the aquifer changes, reduction of the 

ferric hydroxide may occur. Therefore, continuously changing redox conditions may create a 

cycle of dissolution, sorption, and desorption that can cause slugs of arsenic mobilization (Jin et 

al., 2016). 

In addition to redox conditions, arsenic mobilization can also be triggered via differing ionic 

composition of the recharge water compared to the native groundwater. Fakhreddine et al., 2015 

found that the divalent cations Mg2+ and Ca2+ were necessary to prevent arsenic desorption from 

phyllosilicate mineral surfaces. In addition to dissolution and sorption, Lim et al., 2007 found 

that re-precipitation of reduced arsenic is an important mechanism controlling overall arsenic 



21 
 

mobility. In reducing conditions, arsenic could coprecipitate with iron to reform pyrite minerals, 

potentially limiting arsenic mobility.  



22 
 

MATERIALS AND METHODS 

Column Design and Configuration 

Four columns, configured in two sets of two columns in series, were operated at SWIFT RC to 

simulate transport in a saturated aquifer. The first column in each set had a height of 2.4m (8ft); 

the second column had a height of 4.0m (13ft). Both columns had a diameter of 0.3m (1ft.). The 

large size of the columns was necessary to obtain the effluent sample volumes required for 

analysis of multiple parameters at long travel times. The targeted travel times of the 2.4m 

columns and 4.0m columns throughout the course of these experiments were 3 days and 30 days, 

and henceforth, the columns will be referred to as 3-day and 1-month columns. In order to meet 

these travel times, flow rates of 13mL/min and 2.2mL/min were targeted for the 3-day and 1-

month columns respectively. These target flow rates were based on previous tracer studies 

performed on the columns (Pradhan, 2018) and confirmed in a tracer performed on one set of 

columns during Phase 2 of testing. 

The column media was collected from the Potomac Aquifer during construction of the test well 

at HRSD’s Nansemond Treatment Plant site. The media was then washed to remove clay and 

drilling mud and sieved to remove particles larger than 4mm. This was done to minimize the 

creation of large pores or channels and ensure uniform flow across the column. Sieve analysis 

data for the column media is presented in the appendix (Figure 39). 

To fill the columns initially, aquifer media and SWIFT effluent water were poured into the 

column in small batches. After each batch, a concrete vibrator was used to ensure the media 

compacted and there were no large pores or channels. Some space was left at the tops of the 



23 
 

columns above the media to allow for the installation of dissolved oxygen analyzers: 10cm (4in.) 

in the 3-day columns, 30cm (1ft.) in the 1-month columns. 

The columns themselves were constructed out of clear PVC, an inert material that does not 

exhibit significant sorbent properties. The columns were covered with a black polyethylene 

plastic wrap to avoid light penetration into the columns, which could cause photolytic reactions 

or promote phototrophic microbial growth. The aquifer media was packed onto a beaded IMS 

cap acting as an underdrain plate. The plate was utilized to allow for uniform distribution of feed 

water and to prevent loss of media. During operation, the columns were fed from the bottom to 

simulate a saturated aquifer, i.e. no vadose zone. In order to feed at the low, consistent flows 

required, Masterflex peristaltic pumps were used. Tygon tubing was used for the peristaltic 

pumps. Teflon tubing was used in the remainder of the sample lines as it is non-reactive and non-

sorptive of the majority of solutes (Hebig et al., 2014). 

In order to operate the columns in series, configurations shown in Figures 3 and 4 were used for 

Phase 1 and 2 of testing, respectively. The columns were fed with water collected in batches and 

stored in 20gal HDPE containers. Water was fed continuously to both sets of columns, even 

while not being sampled, from June 2018 to October 2019. Three peristaltic pumps run at 16, 13, 

and 2.2mL/min, were used to maintain the flowrate to and between the columns. The excess flow 

between pumps was collected in 5-gallon containers, from which samples were taken. The 20-

gallon influent and 5-gallon effluent containers are shown in Figure 2. 

 

 

 



24 
 

Column Influents 

All SAT column influents through the course of these experiments were taken from the HRSD 

1MGD SWIFT Demonstration Facility and advanced treatment pilot. The demonstration facility 

is an advanced water treatment plant which uses secondary clarifier effluent of HRSD’s 

Nansemond Treatment Plant as its influent. Nansemond WWTP is a 5-stage Bardenpho process 

with consistently low effluent TN (<4mg/L-N) and TOC (<12mg/L). The SWIFT advanced 

treatment train consists of coagulation, flocculation, sedimentation, followed by ozonation, 

biofilters, GAC, UV disinfection, then injection into the Potomac Aquifer. 

Coagulation/flocculation/sedimentation at the front of the advanced treatment process removes 

turbidity, TOC, and provides log removal credit of pathogens when combined with filtration. 

Ozone provides log removal credit for pathogens in addition to breaking down recalcitrant TOC 

for use in biofilters. Ozonation also creates the DBPs NDMA and bromate, both suspected 

carcinogens. Monochloramine is fed into the system during ozonation in order to inhibit the 

formation of bromate. Biofilters remove a large fraction of TOC, some trace contaminants, and 

provide log removal credit of pathogens. The GAC acts as a polishing step to remove additional 

recalcitrant TOC as well as trace contaminants. The low-pressure UV system provides 

disinfection credit as well as degradation of select trace contaminants via direct photolysis, e.g. 

nitrosamines. 



25 
 

 

Figure 2: Image of refrigerated 20 gallon influent and 5 gallon influent and effluent sample 
containers. 

Phase 1: 

Phase 1 of testing took place from July to November 2018. During this phase one set of columns 

was fed by “BAF INF” which was taken from the combined biofilter effluent of the SWIFT 

facility. This water was then treated with a Viqua PRO30 UV system at a dose of approximately 

30mJ/cm2 before being used as column influent. The second set of columns was fed by “GAC 

INF”, which was taken from the UV effluent of the SWIFT demonstration facility. Due to the 

ozonation step in the treatment process, DO was supersaturated (>15mg/L) in both influents at 

the time of collection. However, since influents were collected in batches, the DO slowly 



26 
 

reached equilibrium with the atmosphere over time. Both influents were stored in 20gal HDPE 

containers in a refrigerator to avoid biological growth. 

3-Day Column 
Effluent
(3D BAF)

1-Month Column 
Effluent

(1M BAF)

SWIFT Biofilter 
Effluent (+Pilot UV 

Disinfection)

3-Day Column 
Influent

(BAF INF)

3-Day Column 
Effluent

(3D GAC)

SWIFT UV Effluent

3-Day Column 
Influent

(GAC INF)

1-Month Column 
Effluent

(1M GAC)

Teflon Tubing

Peristaltic Pump

 

Figure 3: Soil column configuration during Phase 1 of testing. Sample point names are 
given in parentheses. 

 

Phase 2: 

Phase 2 of testing took place from June to September 2019. During Phase 2 of testing 950L 

(250gal) of water was collected from the SWIFT RC biofilter pilot effluent to use as influent for 

the spike test. The SWIFT RC pilot follows the same treatment process train as the 1MGD 

demonstration facility. At the time of collecting the spike influent water, the empty bed contact 

time (EBCT) of the pilot biofilter was 10min. The collected batch of biofilter effluent was then 

spiked with several compounds: bromide, bromate, NDMA, nitrate, PFOA, PFOS, primidone, 



27 
 

phenytoin (Dilantin), carbamazepine, perchlorate, DEET, atenolol, ethinyl estradiol, estradiol, 

triclosan, and cotinine. The spike concentrations were chosen based on the background 

concentrations and the method reporting limit (MRL) of the analysis method for each compound. 

If a compound was not previously detected in pilot biofilter effluent, then it was spiked at 50 

times its MRL. If a compound was previously detected in pilot biofilter effluent, it was spiked at 

10 times the max concentration observed. This method was chosen so that the spiked 

compounds’ breakthrough curves could be clearly observed regardless of the pre-spike 

background concentrations. This spiked batch was used as the influent to one series of columns 

for 35 days. The water was stored in a 500gal HDPE tank. The tank was covered with insulation 

to prevent photolysis of trace compounds and the water was circulated through a chiller 

maintaining a temperature of 4C to prevent microbial growth in the tank. Along with the spiked 

influent, monochloramine was fed to the soil columns during Phase 2 of testing. A 100mg/L-Cl2 

monochloramine stock was created from ammonium sulfate and sodium hypochlorite stock 

solutions. Monochloramine was fed to maintain a concentration ranging from 0.5 to 1.0mg/L-Cl2 

in the column influent. 



28 
 

3-Day Column 
Effluent

(3D)

1-Month Column 
Effluent

(1M)

3-Day Column 
Influent

(INF)

Monochloramine 
Stock Solution

Peristaltic Pump

Teflon Tubing

Spiked SWIFT Pilot Biofilter Effluent

 

Figure 4: Soil column configuration during Phase 2 of testing. 

 

Sampling and Analysis 

Phase 1: 

During Phase 1 of testing, the influent and 3-day effluent of both sets of columns were sampled 

three times per week. The 3-day sampling events occurred approximately three days after the 

influent samples were taken to correct for travel time. The 1-month effluent was sampled once 

per week. The influent and effluents of all columns were sampled for the following parameters: 



29 
 

nitrogen species (TKN, NO2
-, NOx), TOC/DOC, BrO3

-, and NDMA. Sample analysis was carried 

out by HRSD’s Central Environmental Laboratory (CEL). Field analyses for pH, UVT-254, and 

DO were also performed regularly. Specific analyses and methods are listed in Table 3. 

Table 3: Field and lab instruments and methods used in the course of this study 

Analyte Lab Instrument/Method Equivalent 
EPA Method 

Field Instruments 
DO (Inf) Field HACH LDO 101  
DO (Eff) Field Insite IG MPA -48  

pH Field Thermoscientific Orion Star A211  
UVT-254 Field Thermoscientific Genesys 150 UV-Vis 

Spectrophotometer 
 

NH2Cl Field HACH SL1000 Portable Parallel Analyzer  
Shimadzu TOC Analyzer 

TOC CEL SM 5310B/C  
Lachat Ion Chromatograph 

TKN CEL 10-107-06-2-I EPA 351.2 
NOx CEL 10-107-04-1-A  
NO2

- CEL 10-107-04-1-C  
Br-/SO4

2- CEL  EPA 300.0 
ICP-MS 

Iron CEL  EPA 200.7 
Arsenic CEL  EPA 200.8 

GC-MS 
NDMA CEL In-House 521/522a EPA 521 

1,4-Dioxane CEL In-House 521/522a EPA 522 
LC-MS 

PFASb Eurofins  EPA 537/537.1 
Hormonesb Eurofins  EPA 539 

CECsb Eurofins In-House LC-MS-MSc  
Perchlorate Eurofins  EPA 331.0 

a – In-house method that performs solid-phase extraction on 1,4-dioxane and NDMA simultaneously 
b – A detailed list of analytes can be found in the appendix 
c – In-house SPE-HPLC-MS/MS method developed for analysis of PPCPs, EDCs, pesticides, degradates 
 

 

 



30 
 

Phase 2: 

During Phase 2 of testing the influent, 3-day effluent, and 1-month effluent of only one set of 

columns were sampled. Although the influent water was one batch, it was sampled three times to 

confirm that no loss of spiked contaminant occurred via degradation, photolysis, sorption, or 

volatilization. The 3-day effluent was sampled three times per week. Bromide was sampled more 

often at the beginning of the spike to create a more robust breakthrough curve. The 1-month 

effluent was sampled twice per week. Bromide was sampled more often on the 1-month columns 

once breakthrough was expected (after ~30 days). The following parameters were monitored in 

the influent and effluent: nitrogen species (NO2
-, NOx

-, TKN), TOC, bromate, bromide, sulfate, 

NDMA, NMOR, 1,4-dioxane, iron, and arsenic. Samples were also sent to Eurofins Eaton 

Analytical, LLC contract laboratory for additional analysis on a less frequent basis. The contract 